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Superior Products International
P.O, Box 1230
Independence, MO 84055

Att:  Mr. J.E. Pritchett
Prasidant
DL-12111
OBJECTIVE

To test a coating for compliance toa the requirements as outlinad in
ASTM E-1795, "Standard Specification for Nen-Reinforced Liquid Ceoating
Encapsulation Products for Leaded Paint in Buildings”, Type lll, Either Exterior
or Interior Use.

PRODUCT TESTED
RustGrip

TEST PROCEDURES

The coating was applied in two coats, 6 mils wet per coat with four
hours dry between coats and allowed to cure twenly-one days at ambient
conditions befora testing in accordance with procedures outiined in ASTM E-

1795.

TEST RESULTS
Test Results can be viewed in the Appendix



http://eaglecoatings.net/content/rustgrip/certificationpages/rgAppendix.htm

Superior Products Internation:
Re: DL-1211

CONCLUSION

The sample of RustGrip conforms to all of the requirements in ASTM E
1795, Standard  Specification for Non-Reinforced Liquid Coating
Encapsulation Products for Leaded Paint in Buildings, Type lll, Either Exterio
or Interior Use, with the exception®of flexibility after weathering and agin

{paragraphs 5.9 and 5.10.2).

D/L Laboratories

(3 Mario Al [
Group Leader
cec: S. Spindel
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Superior Products
P.0. Box 1930
Independence, MO 64055

Att: Mr. J.E. Pritchatt
President

DL-12283

Via FAX (816] 241-1772
OBJECTIVE

To test a coating for compliance to the flexibility requirement as
outlined in ASTM E 1795, "Standard Specification for Non-Reinforced Liquid
Coating Encapsulation Products for Leaded Paint in Building”, Type | : Interior
Use Only, Par. 5.10.2, Aging - Interior Products.

PRODUCT TESTED

The coating was submitted by Superior Products and identified as
RustGrip.

TEST PROCEDURE

The coating was applied at 3 mils wet film thickness and allowed to
cure twenty-one days at ambient conditions before testing in accordance with
procedures outlined in ASTM E-1795, Par. 10.10.2.

TEST RESULTS

The coating did not exhibit any cracking or other visual defects when
measured at 0.25 inches from the end of the conical mandrel.

D/L Laboratories
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Superior Products
P.O. Box 1930
Independence, MO 64055

Att:  Mr. J.E. Pritchett
Pr
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Via FAX ) 241-177
OBJECTIVE

To test a coating for compliance to the flexibility requirement as
putlined in ASTM E 1795, "Standard Specification for Non-Reinforced Liquid
Coating Encqpsu!atinn Products for Leaded Paint in Building®, Par. 5.10.1,
Aging -Exterior Products.

PRODUCT TESTED

The coating was submitted by Superior Products and identified as
RustGrip.

TEST PR D
The coating was applied at 3 mils wet film thickness and allowed to

cure twenty-one days at ambient conditions before testing in accordance with
procedures outlined in ASTM E-1795, Par, 10.10.1.

T RESUL

The coating did not exhibit any cracking or other visual defects when
measured at 0.25 inchas from the apex of the conical mandrel.
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